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PARTS MANUAL

Initial Parts Kit (Part # 01100.85)

PART NO. DESCRIPTION QTY
00100.00 | Drain Ball Solenoid 120V 1
00115.08 | Drain Sump Screen (A/C) 1
00120.02 | Thermometer (Bi Metal) 1
0012125 Drain Ball Assy. 1
00200.10 | Pump Assy110/220V 60Hz (Open) 1
00206.30 | Pump Seal Kit 1
00307.30 Spray ArmAssy.ES Long 1
00404.82 | Motor Contactor 115V/60HZ 1
00411.00 | Micro Switch 1
00415.00 | Peristaltic Pumpssy 120V/60hz 1
00418.00 | Peristaltic Pump Cover 1
00425.51 | Chemical Tubing Blue 50
00425.53 | Chemical Tubing Red 50
00425.54 | Chemical Tubing White 50
00471.10 | Tiggle Switch DPST (20 A) 1
00500.00 | Timer Motor 90 Sec 110V/60Hz 1
00562.00 | Roller Door Switch 1
00602.00 | Door Spring 1
00631.00 | Ice Cube Relay 120V 1
00707.00 | ¥2 Water Solenoid 1
00738.10 | Solenoid Coil JE 115V (3/4& %) 1
00955.00 | 5/16-18 X 5/8 Thumbscrew 1
01550.00 | Solenoid Stop 1
02257.00 | Squeeze Tube 8" Norprene 1
03470.01 | Toggle Switch(Moment) .25 Flat Term 1
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Exploded View Drawings

Cabinet Asembly (E/E Tall)

Item | Qty PartNo Description Item | Qty | PartNo Description
o1 1 01540.40 | Wrapper Panel EAH/EST 11 1 01558.10 | Chem Tube Support Bracket eah
01540.44 | Wrapper Panel E/EVA Tall 1lla 1 00427.00 | Snap Bushing 378
02 5 01506.30 | Door Sandard (Stamped) 12 31 00912.00 | 1/4-20 Nylon Lock Nut
01506.10 | Door Pizza w/Dimple Stamped 13 4 00906.00 | 1/4-20 X 1/2 Hexhead Bolt
03 2 01505.32 | Tray Track Inline AH 14 9 00924.00 | 1/4 SS Washer
03a 1 01505.10 | Tray Track (EST/EC/CMAL80) 15 4 01310.20 | Bullet Foot Plastic
04 1 0150270 | E Pan- Bolt On No Legs 16 1 01577.10 | Molded Scrap Trap BodyNew
05 1 01510.40 | Wrapper E (2010) 17 1 01577.21 | SIS Scrap Trap Drawer
01510.42 | Wrapper E Tall (2010) 18 1 01577.30 | Scrap Trap Lid SS
06 4 01554.30 | EZ Glide Door Guide SS 21 1/8 19 1 01577.50 | Molded Scrap TrafMount Bracket
17554.00 | CMA-180/P Door Guide 26 3/8 20 4 00636.10 | EZ Gl i de Door G
07 1 00124.65 | Drain Ball Seat EAH/EC 00636.15 | EZ Gl i de Door G
08 1 00125.10 | Drain Sump Gasket For E Dm 21 1 01502.70 | E Pan- Bolt On No Legs
09 1 00101.10 | Solenoid Bracket C RH 22 1 01502.75 | E Stand Bolt On No Legs
00101.30 | Solenoid Bracket C"P" RH 23 4 01145.00 | “Leg Assy WAdjustable Socket
10 1 00101.20 | Solenoid Bracket C LH 24 4 01145.00 | “Leg Ass'y 10" WAdjustable Soc
00101.40 | Solenoid Bracket C"P" LH 25 1 01570.24 | Pan Support BracketC long
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Cabinet Assembly (BDoor)

Iltem | Qty Part No | Description Iltem | Qty | PartNo Description
01 1 01506.38 | E 3 Door (Front Door) 1lla 3 00427.00 | Snap Bushing 378
Ola 1 01506.37 | E 3 Door ( Left Door) 12 31 00912.00 | 1/4-20 Nylon Lock Nut
01b 1 01506.39 | E 3 Door (Right Door) 13 4 00906.00 | 1/4-20 X 1/2 Hexhead Bolt
02 2 01516.50 | 3-Door Bracket outside Style 14 9 00924.00 | 1/4 SS Washer
03 1 01505.16 | Corner Tray TrackBolt OnRail 15 4 01310.20 | Bullet Foot Plastic
03a 1 01505.10 | Tray Track 16 1 01577.10 | Molded Scrap Trap BodyNew
04 1 01502.70 | Pan- Bolt On No Legs 17 1 01577.21 | S/S Scrap Trap Drawer
05 1 01510.40 | Wrapper 18 1 01577.30 | Molded Scrap Trap Lid SS
06 6 01554.30 | EZ Glide Door Guide SS 21 1/8 19 1 01577.50 | Molded Scrap TragMount Bracket
07 1 00124.65 | Drain Ball Seat 20 6 00636.10 | EZ Gl i de Door G
08 1 00125.10 | Drain Sump Gasket 21 2 17552.00 | Door Stop
09 1 00101.20 | Solenoid Bracket C LH 22 1 01502.75 | E Stand Bolt On No Legs
10 1 00101.D | Solenoid Bracket C RH 23 4 01145.00 | Leg Assy. WAdjustable Socket
11 1 01558.20 | Chem. Support Bracket 24 1 01570.24 | Pan Support BracketC long
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Control Box
ITEM | NO. ITEM | NO.
NO. REQ PIN DESCRIPTION NO. |REQ P/N DESCRIPTION

1 1 00449.00 | Lock and Key 16 1 00471.10 | Toggle Switch Off/On 20 Amp

2 1 01504.17 | Control Box Lid 17 2 00406.00 | Control Box Light, 120V, 60Hz

3 5 0091150 | 832 x 3/806 Pan Head 18 1 00400.00 | Conduit, 3/80 Sealt

4 1 00407.83 | Timer, 90 Seconds 19 3 00401.00 |S. T. 3/ 80 Straight

5 1 03470.01 | Toggle Switch, Momentary 20 1 00454.10 | 3-Pole Socket Teninal Block

6 1 03408.50 | Counter (Face Mount) 21 1 0047570 | Toggle Switch, 15 Amp

7 4 00907.00 | 6-32 x 1/2" SS Pan Head Screw 22 1 00562.00 | Door Limit Switch, Roller Action

8 4 00917.00 | 8-32 PM Nut 23 4 03470.00 | Toggle Switch

9 1 01503.19 | Control BoxBody 24 1 00404.82 | Contactor Relay

10 4 00916.00 | 6-32 pm nut 25 1 00631.00 | Ice Cube Relay

11 3 00415.00 | Peristaltic Pump Assembily 26 1 06232.25 | CMA Energy Saver Label

12 4 00906.00 | 1/2-20 x 1/2" Hex Head Bolt 27 1 00535.00 | Control Box Lid Hante

13 4 00924.00 | 1/4" SS Washer 28 1 00562.60 | Connector, #562 Door Limit Switch

14 4 00912.00 | 1/4-20 Nylon Lock Nut 29 1 01503.18 | Control Box (E/EST) Timer Mount

15 5 00470.10 | Toggle Switch Boot 30 1 01514.17 | Timer Support Tab (E/EST) 2010
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Plumbing Systenm{Effective September 2013)
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Item Qty PartNo Description Item Qty PartNo Description

01 1 03603.10 | ¥ Water Sol Valve 120v/60hz 09 8 00924.00 | 1/4 SS Washer

02 1 00786.00 | Water Sol Plunger G JE % & %2 10 12 00912.00 | 1/4-20 Nylon Lock Nut

03 1 03603.20 | ¥ Water Solenoid Bonnet 11 1 04306.00 | Square Manifold Gasket
04 1 00738.10 | Solenoid Coil JE 120V (¥2 & ¥2) 12 1 0071000 | Air Gap

05 1 00706.10 | % Solenoid JE Spring Only 13 1 41062.10 | 1/2 Ball ValveStrainerOnly
06 1 00707.00 | ¥ Wate Solenoid Repair Kit JE 14 2 41062.00 | 1/2 Strainer Ball Valve NPT
07 1 00760.00 | 5/8 Comp X 1/2 MIP Adapter 15 1 00742.00 | Nipple Brass 1/2x1/2

08 4 00914.10 | 1/4-20 X 5/8 Hexhead Bolt 16 1 00745.00 | ¥2 90 Deg Street Elbow
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Plumbing System
Item | Qty PartNo Description ltem | Qty PartNo Description
01 1 03603.10 | ¥ Water Sol Valve 120v/60hz 10 4 00912.00 | 1/4-20 Nylon Lock Nut
02 1 00786.00 | Water Sol Plunger G JE % & %2 11 1 04306.00 | Square Manifold Gasket
03 1 036(B.20 | ¥ Water Solenoid Bonnet 12 1 00710.00 | Air Gap
04 1 00738.10 | Solenoid Coil JE 120V (34 & ¥2) 13 1 03604.00 | SS Water Solenoi
05 1 00706.10 | % Solenoid JE Spring Only 14 1 41015.60 | Water Solenoid Coil Only 110V
06 1 00707.00 | ¥2Water Slenoid Repair Kit JE 15 1 03604.30 | Dema Valve Repair Kit 3/8",1/2"
07 1 00760.00 | 5/8 Comp X 1/2 MIP Adapter 16 1 41062.00 | "1/2 Strainer Ball Valve
08 4 00914.10 | 1/4-20 X 5/8 Hexhead Bolt 17 1 41062.10 | ~ 1/2 Ball Valve Strainer Only
09 8 00924.00 | 1/4 SS Washer
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Pump Assembly

PUMP SEAL
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ltem | Qty PartNo Description ltem | Qty PartNo Description
01 1 00206.30 | Pump Seal Kit 10 2 03101.00 | Hose Clamp # 16 1"
02 1 00201.00 | Pump Motor 1Hp 115/26830V 11 2 00238.00 | 3/8 Male Plug
03 1 03222.10 | Impeller (Universal) Open 12 1 00906.00 | 1/4-20 X 1/2 Hexhead Bolt
04 1 4207.10 | Pump Base 13 1 00912.00 | 1/4-20 Nylon Lock Nut
05 1 03226.00 | Pump O Ring Gasket 14 4 00921.00 | 3/8-16 X 3/4 SS Hexhead Bolt
06 1 04207.20 | Pump Cover 15 1 00924.00 | 1/4 SS Washer
07 1 50302.40 | 1 ¥ MIP X 1" Barb Fitting 16 1 00200.10 | Pump Assy 110/ 220V 60Hz
08 1 50302.06 | 1" MPT X 1" Barb PVC Sch 80 17 2 03108.67 | Transfer Hose 1" Reinforced 2"
09 1 00246.40 | Motor Suction Tube E machine




ICIM

__DISHMACHINES |

Title

Parts Manual

Rev 105A

Model

EAH / EC Dishwa

sher

08/10/18

Spray System Assemblig/E Tall

Item | Qty PartNo Description Iltem | Qty PartNo Description
01 4 00914.00 | 1/4-20 X 3/4 Hexhead Bolt 09 1 04306.00 | Square Manifold Gasket
02 9 00924.00 | 1/4 SS Washer 10 1 03108.10 | Transfer Hose 10" EAH/C
03 4 00912.00 | 1/4-20 Nylon Lock Nu 11 2 03101.00 | Hose Clamp # 16 1"
04 1 00966.10 | 10-32 X 1/4 Hexhead SS Bolt 12 1 00905.82 | 1/4-20 X 3/8 Truss Head Bolt
05 2 00342.00 | Spray Arm Bearing 13 1 00357.10 | Lower Spray Base EAH
06 2 00310.01 | Spray Arm 14 4 00363.00 | "Spray Base Lek Pin
07 4 00308.50 | Spray Arm End Plug SS 15 1 50302.06 | 1" MPT X 1" Barb PVC Sch 80
08 1 00305.03 | Spray Manifold EAH 16 1 00302.84 | Spray Base O ring E VA
00305.04 | Spray Manifold EAH/Tall

*Comes with GRing P/N00342.11
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